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FCC RF Test Report

Report No. : FR510740F
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Spectrum Emission Mask Standard: None
Peak Power -3.11 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,370 MHz 500,000 kHz 6.42460 GHz -55,59 dBm -52,48 dB -12.48 dB
-59.370 MHz -39.580 MHz 500.000 kHz 6.42752 GHz -54.52 dBm -51.41dB -12.56 dB
-39.580 MHz -20,790 MHz 500,000 kHz 5,46346 GHz -39,18 dBm -36.07 dB -15.75 dB
-20.790 MHz -19.790 MHz 500.000 kHz 6.46422 GHz -41.71 dBm -38.60 dB -18.80 dB
19,790 MHz 20,790 MHz 500,000 kHz 5,50578 GHz -41,82 dBm -38,71 dB -18.91 dB
20.790 MHz 39.580 MHz 500.000 kHz 6.51118 GHz -42.44 dBm -39.33 dB -17.03 dB
39.580 MHz 59,370 MHz 500,000 kHz 6.54422 GHz -55,75 dBm -52.64 dB -12.73 dB
59.370 MHz 100,000 MHz 500.000 kHz 6.54446 GHz -55.56 dBm -52.44 dB -12.44 dB
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Spectrum Emission Mask

Standard: None

Peak Power -3.79 dBm RBW 500.000 kHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-100,000 MHz -59,490 MHz | 500,000 kHz 6.46484 GHz -54.,98 dBm -51,19 dB -11,19 dB
-59.490 MHz -39.660 MHz | 500.000 kHz 6.46622 GHz -54.39 dBm -50.60 dB -11.03 de
-39.660 MHz -20,830 MHz | 500,000 kHz 6.48855 GHz -44.,85 dBm -41,07 dB -14,43 dB
-20.830 MHz -19.830 MHz | 500.000 kHz 6.50418 GHz -40.34 dBm -36.55 dB -16.75 dB
19,830 MHz 20,830 MHz | 500,000 kHz 6.54582 GHz -41,19 dBm -37.40 dB -17.60 dB
20.830 MHz 39,660 MHz | 500,000 kHz 6.54632 GHz -39.83 dBm -36.04 dB -15.83 dB
39.660 MHz 59,490 MHz | 500,000 kHz 6.58372 GHz -54.95 dBm 51,17 dB -11.63 dB
59,490 MHz 100,000 MHz | 500,000 kHz 5.58524 GHz -55.25 dBm -51.,46 dB -11.46 dB

i QERRRRRED W

Date: 5.MAR.Z025

8]
o
n
@

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number : Al42 of A379



SPORTON LAB.
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Ref Level 5.94 dBm
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Spectrum Emission Mask

Standard: None

Peak Power -3.00 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.,580 MHz 500,000 kHz 6.46529 GHz -53.,17 dBm -50,18 dB -10.18 dB
-59.580 MHz -39.720 MHz 500.000 kHz 6.46633 GHz -52.84 dBm -49.84 db -10.39 dB
-39.720 MHz -20.860 MHz 500,000 kHz 6.50333 GHz -37.79 dBm -34,79 dB -14.45 dB
-20.860 MHz -19.860 MHz 500.000 kHz 6.50415 GHz -39.39 dBm -36.39 dB -16.59 dB
19.860 MHz 20,860 MHz 500,000 kHz 6.54585 GHz -38.07 dBm -35.07 dB -15.27 dB
20.860 MHz 39.720 MHz 500.000 kHz 6.54643 GHz -37.77 dBm -34.77 dB -14.53 dB
39.720 MHz 59,580 MHz 500,000 kHz 6.58423 GHz -54,35 dBm -51,35 dB -11,57 dB
59.580 MHz 100,000 MHz 500.000 kHz 6.58613 GHz -54.33 dBm -51.33 dB -11.33 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.41dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,550 MHz 500,000 kHz 5,50474 GHz -54.,23 dBm -50,82 dB -10.82 dB
-59.550 MHz -39.700 MHz 500.000 kHz 6.50580 GHz -54.07 dBm -50.66 dB -10.88 dB
-39.700 MHz -20.,850 MHz 500,000 kHz 6.53868 GHz -41,36 dBm -37.95 dB -15.62 dB
-20.850 MHz -19.850 MHz 500.000 kHz 6.54416 GHz -41.65 dBm -38.24 dB -18.44 dB
19,850 MHz 20,850 MHz 500,000 kHz 6.58584 GHz -40,79 dBm -37,38 dB -17.58 dB
20.850 MHz 39.700 MHz 500.000 kHz 6.58620 GHz -39.58 dBm -36.17 dB -16.02 dB
39.700 MHz 59,550 MHz 500,000 kHz 5,62374 GHz -54.97 dBm -51,56 dB -12.05 dB
59,550 MHz 100,000 MHz 500,000 kHz 6.62606 GHz -55.44 dBm -52,03 dB -12,03 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.37 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,550 MHz 500,000 kHz 6.50238 GHz -53.45 dBm -50,08 dB -10.08 dB
-59.550 MHz -39.700 MHz 500.000 kHz 6.50618 GHz -52.86 dBm -49.49 dB -2.93 dB
-39.700 MHz -20.,850 MHz 500,000 kHz 6.54356 GHz -39,03 dBm -35.66 dB -15.41 dB
-20.850 MHz -19.850 MHz 500.000 kHz 6.54416 GHz -41.05 dBm -37.69 dB -17.89 dB
19,850 MHz 20,850 MHz 500,000 kHz 6.58584 GHz -41,25 dBm -37.88 dB -18.08 dB
20.850 MHz 39.700 MHz 500.000 kHz 6.58622 GHz -39.66 dBm -36.29 dB -16.14 dB
39.700 MHz 59,550 MHz 500,000 kHz 6.62392 GHz -54.,02 dBm -50.,66 dB -11.04 dB
59.550 MHz 100,000 MHz 500.000 kHz 6.62514 GHz -54.11 dBm -50.74 dB -10.74 dB
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Spectrum Emission Mask

Standard: None

Peak Power -3.88 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-100.,000 MHz -59.460 MHz | 500,000 kHz 6.62477 GHz -54.55 dBm -50,67 dB -10.67 dB
-59.460 MHz -39.640 MHz | 500.000 kHz 6.62627 GHz -54.12 dBm -50.24 dB -10.68 dB
-39.640 MHz -20,820 MHz | 500,000 kHz 6.64873 GHz -44,29 dBm -40,42 dB -13.85 dB
-20.820 MHz -19.820 MHz | 500.000 kHz 6.66419 GHz -39.25 dBm -35.37 dB -15.58 dB
19,820 MHz 20,820 MHz | 500,000 kHz 6.70581 GHz -39.98 dBm -36,10 dB -16.30 dB
20.820 MHz 39.640 MHz | 500,000 kHz 6.70905 GHz -40.66 dBm -36.78 dB -15.41 dB
39.640 MHz 59,460 MHz | 500,000 kHz 6.74365 GHz -56,12 dBm -52,24 dB -12,73 dB
59,460 MHz 100,000 MHz | 500,000 kHz 6.74613 GHz -56.,08 dBm -52,20 dB -12,20 dB
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Ref Level 6.01 dBm Offset 16.01 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
o dBI:_-.:I’ITIQI;I; heck PASS
-10 dBm
-20 dBm
e
-30 dBm / / [ N \
-40 dBm M-_,/-' —g\i
50 dBm i LT
Mw imaa
-70 dBm
-80 dBm
-90 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.74 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,340 MHz 500,000 kHz 6.62551 GHz -52,90 dBm -50,16 dB -10.16 dB
-59.340 MHz -39.560 MHz 500.000 kHz 6.62607 GHz -52.38 dBm -49.64 db -2.89 dB
-39.560 MHz -20,780 MHz 500,000 kHz 6.64635 GHz -45,54 dBm -42,80 dB -15.,19 dB
-20.780 MHz -19.780 MHz 500.000 kHz 6.66423 GHz -40.32 dBm -37.58 dB -17.78 dB
19,780 MHz 20,780 MHz 500,000 kHz 5,70577 GHz -39,72 dBm -36.97 dB -17.17 dB
20.780 MHz 39.560 MHz 500.000 kHz 6.70757 GHz -38.80 dBm -36.06 dB -15.30 dB
39.560 MHz 59,340 MHz 500,000 kHz 6.74229 GHz -51,48 dBm -48.74 dB -9.98 dB
59.340 MHz 100,000 MHz 500.000 kHz 6.74533 GHz -53.16 dBm -50.42 dB -10.42 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.60 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.490 MHz 500,000 kHz 6.78528 GHz -52,80 dBm -49,20 dB -9.20 dB
-59.490 MHz -39.660 MHz 500.000 kHz 6.78598 GHz -52.38 dBm -48.77 db -2.06 dB
-39.660 MHz -20,830 MHz 500,000 kHz 6.80913 GHz -41,14 dBm -37.54 dB -11.15 dB
-20.830 MHz -19.830 MHz 500.000 kHz 6.82418 GHz -38.50 dBm -34.90 dB -15.10 dB
19,830 MHz 20,830 MHz 500,000 kHz 6.86582 GHz -39,26 dBm -35.66 dB -15.86 dB
20.830 MHz 39.660 MHz 500.000 kHz 6.88213 GHz -43.42 dBm -39.82 dB -12.90 dB
39.660 MHz 59,490 MHz 500,000 kHz 6.90428 GHz -54.79 dBm -51,19 dB -11,31 dB
59,490 MHz 100,000 MHz 500,000 kHz 6.90488 GHz -54.,98 dBm -51,38 dB -11,38 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.85dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.280 MHz 500,000 kHz 6.78221 GHz -53.61 dBm -50,76 dB -10.76 dB
-59.280 MHz -39.520 MHz 500.000 kHz 6.78609 GHz -53.57 dBm -50.72 dB -10.94 dB
-39.520 MHz -20,760 MHz 500,000 kHz 6.81465 GHz -43,54 dBm -40,69 dB -16.60 dB
-20.760 MHz -19.760 MHz 500.000 kHz 6.82425 GHz -42.18 dBm -39.33 dB -19.53 dB
19.760 MHz 20,760 MHz 500,000 kHz 5,86575 GHz -41,09 dBm -38.24 dB -18.44 dB
20.760 MHz 39.520 MHz 500.000 kHz 6.86937 GHz -41.45 dBm -38.60 dB -17.06 dB
39.520 MHz 59,280 MHz 500,000 kHz 6.90361 GHz -55,33 dBm -52,48 dB -12,88 dB
59.280 MHz 100,000 MHz 500.000 kHz 6.90459 GHz -55.54 dBm -52.69 dB -12.69 dB
Y
J J G e
Date: 5.MAR.2025 23:06:56
11AX40MIMO_Ant6_6885
Spectrum | |:%l|
Ref Level 6.51 dém  Offset 16.51 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 dBI imit ¢heck PASS
PL 200
-10 dem ot | T
-20 dBm /J |\
-30 dBm = -
-40 dBm -~ M M"‘N ~
50 dBm ’__...-"'M N""‘%—\.
~ s .
|l
-70 dBm
-80 dBm
-90 dBm
CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.50 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.610 MHz 500,000 kHz 5.82472 GHz -51,85 dBm -48,36 dB -8.36 dB
-59.610 MHz -39.740 MHz 500.000 kHz 6.82670 GHz -51.57 dBm -48.07 dB -8.86 dB
-39.740 MHz -20,870 MHz 500,000 kHz 6.84889 GHz -39,50 dBm -36,00 dB -9.54 dB
-20.870 MHz -19.870 MHz 500.000 kHz 6.86414 GHz -37.43 dBm -33.93 dB -14.13 dB
19.870 MHz 20,870 MHz 500,000 kHz 6.90586 GHz -36,88 dBm -33,38 dB -13.58 dB
20.870 MHz 39.740 MHz 500.000 kHz 6.92111 GHz -40.97 dBm -37.47 dB -11.01 dB
39.740 MHz 59,610 MHz 500,000 kHz 6.93057 GHz -46,13 dBm -42,63 dB -11,11 dB
59.610 MHz 100,000 MHz 500,000 kHz 5,94544 GHz -55,20 dBm -51,70 dB -11.70 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.84 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.490 MHz 500,000 kHz 5,82346 GHz -53,30 dBm -50.45 dB -10.45 dB
-59.490 MHz -39.660 MHz 500.000 kHz 6.82570 GHz -53.95 dBm -51.11dB -11.22 dB
-39.660 MHz -20,830 MHz 500,000 kHz 6.85602 GHz -40,08 dBm -37.24 dB -13.77 dB
-20.830 MHz -19.830 MHz 500.000 kHz ©6.86418 GHz -39.27 dBm -36.43 dB -16.63 dB
19,830 MHz 20,830 MHz 500,000 kHz 6.90582 GHz -39,58 dBm -36,73 dB -16.93 dB
20.830 MHz 39.660 MHz 500.000 kHz 6.90740 GHz -39.40 dBm -36.56 dB -15.89 dB
39.660 MHz 59,490 MHz 500,000 kHz 5,94348 GHz -54.64 dBm -51,79 dB -12.40 dB
59.490 MHz 100,000 MHz 500.000 kHz 6.94476 GHz -55.15 dBm -52.31dB -12.31 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.95dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -62,970 MHz 500,000 kHz 6.86160 GHz -52,55 dBm -48,60 dB -8.60 dB
-62.970 MHz -41.980 MHz 500.000 kHz 6.86220 GHz -52.48 dBm -48.53 dB -8.62 dB
-41,980 MHz -21,990 MHz 500,000 kHz 6.88907 GHz -38.41 dBm -34.46 dB -8.88 dB
-21.990 MHz -20,990 MHz 500.000 kHz 6.90302 GHz -36.61 dBm -32.66 dB -12.86 dB
20,990 MHz 21,990 MHz 500,000 kHz 6.94698 GHz -37.77 dBm -33.81dB -14,01 dB
21.990 MHz 41.980 MHz 500.000 kHz 6.96157 GHz -40.53 dBm -36.58 dB -10.74 dB
41,980 MHz 62,970 MHz 500,000 kHz 6.98780 GHz -54.97 dBm -51,01 dB -11,11 dB
62,970 MHz 100,000 MHz 500,000 kHz 5,98844 GHz -54.66 dBm -50,71 dB -10.71 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.05 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -61,140 MHz 500,000 kHz 6.86385 GHz -48,02 dBm -45,97 dB -5.97 dB
-61.140 MHz -40.760 MHz 500.000 kHz 6.86477 GHz -47.61 dBm -45.56 dB -6.09 dB
-40,760 MHz -21,380 MHz 500,000 kHz 6.88903 GHz -37,70 dBm -35.64 dB -9.62 dB
-21.380 MHz -20.,380 MHz 500.000 kHz 6.90363 GHz -35.35 dBm -33.30 dB -13.50 dB
20,380 MHz 21,380 MHz 500,000 kHz 6.94637 GHz -35,01 dBm -32,95 dB -13.15 dB
21.380 MHz 40.760 MHz 500.000 kHz 6.96479 GHz -40.47 dBm -38.42 dB -10.82 dB
40,760 MHz 61,140 MHz 500,000 kHz 6.98595 GHz -49,34 dBm -47.,29 dB -7.40 dB
61.140 MHz 100,000 MHz 500.000 kHz 6.98639 GHz -49.42 dBm -47.37 db -7.37 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.77 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -90,720 MHz 500,000 kHz 6.87425 GHz -57.01 dBm -53.24 dB -13.24 dB
-90.720 MHz -60.480 MHz 500.000 kHz 6.87611 GHz -56.43 dBm -52.65 dB -13.38 dB
-60,480 MHz -31,240 MHz 500,000 kHz 6.93337 GHz -33.45 dBm -29.67 dB -9.57 dB
-31.240 MHz -30.240 MHz 500.000 kHz 6.93379 GHz -33.96 dBm -30.18 dB -10.78 dB
30,240 MHz 31.240 MHz 500,000 kHz 6.99623 GHz -34.84 dBm -31.07 dB -11.27 dB
31.240 MHz 60.480 MHz 500.000 kHz 6.99731 GHz -34.04 dBm -30.27 dB -2.98 dB
60,480 MHz 90,720 MHz 500,000 kHz 7.05287 GHz -59,51 dBm -55,73 dB -16.86 dB
90,720 MHz 100,000 MHz 500,000 kHz 7.05627 GHz -60,45 dBm -56,68 dB -16.68 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.55dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59,310 MHz 500,000 kHz 5,90546 GHz -50,20 dBm -48.,65 dB -8.65 dB
-59.310 MHz -39.540 MHz 500.000 kHz 6.90594 GHz -50.23 dBm -48.68 dB -8.83 dB
-39.540 MHz -20,770 MHz 500,000 kHz 6.92907 GHz -39,58 dBm -38.03 dB -11,57 dB
-20.770 MHz -19.770 MHz 500.000 kHz 6.94426 GHz -37.40 dBm -35.84 dB -16.44 dB
19.770 MHz 20,770 MHz 500,000 kHz 5,98576 GHz -36,33 dBm -34,78 dB -14,98 dB
20.770 MHz 39.540 MHz 500.000 kHz 6.99839 GHz -39.60 dBm -38.04 dB -12.67 dB
39.540 MHz 59,310 MHz 500,000 kHz 7.02184 GHz -50,95 dBm -49,40 dB -10.90 dB
59.310 MHz 100,000 MHz 500.000 kHz 7.02464 GHz -52.17 dBm -50.62 dB -10.62 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.09 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100,000 MHz -72,820 MHz 500,000 kHz 6.98719 GHz -56,53 dBm -52.44 dB -16.20 dB
-72.820 MHz -37.410 MHz 500.000 kHz 7.04732 GHz -31.34 dBm -27.26 dB -7.19dB
-37.410 MHz -36.410 MHz 500,000 kHz 7.04760 GHz -31,71 dBm -27.62 dB -7.82 dB
36.410 MHz 37.410 MHz 500.000 kHz 7.12240 GHz -32.41 dBm -28.32 dB -8.52 dB
37.410 MHz 72,820 MHz 500,000 kHz 7.12256 GHz -32,38 dBm -28,29 dB -8.26 dB
72,820 MHz 100,000 MHz 500,000 kHz 7.18361 GHz -58,62 dBm -54,53 dB -18.03 dB
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Ref Level 6.39 dBm Offset 16.39 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.86 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -59.220 MHz 500,000 kHz 7.02505 GHz -51,31 dBm -47 .45 dB -7.45 dB
-59.220 MHz -39.480 MHz 500.000 kHz 7.02579 GHz -51.27 dBm -47.41 dB -7.42 dB
-39.480 MHz -20,740 MHz 500,000 kHz 7.04865 GHz -38,90 dBm -35.04 dB -8.37 dB
-20.740 MHz -19.740 MHz 500.000 kHz 7.06427 GHz -35.57 dBm -31.71dB -11.91 dB
19.740 MHz 20,740 MHz 500,000 kHz 7.10573 GHz -36,28 dBm -32,42 dB -12.62 dB
20.740 MHz 39.480 MHz 500.000 kHz 7.11259 GHz -35.67 dBm -31.81dB -8.88 dB
39,480 MHz 59,220 MHz 500,000 kHz 7.13041 GHz -45,35 dBm -41,49 dB -9.89 dB
59.220 MHz 100,000 MHz 500.000 kHz 7.14451 GHz -53.75 dBm -49.89 dB -2.89 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.32 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,080 MHz 1.000 MHz 5.86286 GHz -49,79 dBm -46,47 dB -6.47 dB
-121.080 MHz -80.720 MHz 1.000 MHz 5.86690 GHz -48.06 dBm -44.74 db -5.62 dB
-30.,720 MHz -41,360 MHz 1.000 MHz 5.90542 GHz -42,34 dBm -39,02 dB -11.25 dB
-41.360 MHz -40.360 MHz 1.000 MHz 5.94366 GHz -35.38 dBm -32.05 dB -12.45 dB
40,360 MHz 41,360 MHz 1.000 MHz 6.02634 GHz -36.27 dBm -32,95 dB -13.35 dB
41.360 MHz 80.720 MHz 1.000 MHz 6.02638 GHz -36.47 dBm -33.14 dB -13.14 dB
80,720 MHz 121,080 MHz 1.000 MHz 6.10554 GHz -55,10 dBm 51,78 dB -11.94 dB
121.080 MHz 200,000 MHz 1.000 MHz 6.10730 GHz -55,29 dBm -51.97 dB -11.97 dB
—
)i ] GRRRRERED W
Date: 5.MAR.2025 23:44:13

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AU6

Page Number

: A150 of A379



SPORTON LAB.

FCC RF Test Report

Report No. : FR510740F

11AX80MIMO_Ant7_5985

Spectrum | |u%r1|
Ref Level 6.07 dBm  Offset 16.07 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.46 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,900 MHz 1.000 MHz 5.86360 GHz -49,96 dBm -46,50 dB -6.50 dB
-120.900 MHz -80.600 MHz 1.000 MHz 5.86736 GHz -47.98 dBm -44.52 dB -5.50 dB
-30.600 MHz -41,300 MHz 1.000 MHz 5.91266 GHz -41,24 dBm -37,78 dB -11.47 dB
-41.300 MHz -40,300 MHz 1.000 MHz 5.94372 GHz -36.01 dBm -32.55 dB -12.95 dB
40,300 MHz 41,300 MHz 1.000 MHz 6.02628 GHz -38.14 dBm -34.68 dB -15.08 dB
41.300 MHz 80.600 MHz 1.000 MHz 6.02632 GHz -38.35 dBm -34.89 dB -14.89 dB
80,600 MHz 120,900 MHz 1.000 MHz 6.10392 GHz -52,51 dBm -49,05 dB -9.64 dB
120.900 MHz 200,000 MHz 1.000 MHz 6.10716 GHz -52.85 dBm -49.39 db -9.39 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.16 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,840 MHz 1.000 MHz 5,02342 GHz -48,96 dBm -45,80 dB -5.80 dB
-120.840 MHz -80.560 MHz 1.000 MHz 6.02718 GHz -48.02 dBm -44.86 dB -5.76 dB
-30.,560 MHz -41.280 MHz 1.000 MHz 5,10370 GHz -34,11 dBm -30,95 dB -10.94 dB
-41.280 MHz -40.280 MHz 1.000 MHz 6.10374 GHz -34.78 dBm -31.62 dB -12.02 dB
40,280 MHz 41.280 MHz 1.000 MHz 6.18626 GHz -36,69 dBm -33,53 dB -13.93 dB
41.280 MHz 80.560 MHz 1.000 MHz 6.18742 GHz -36.48 dBm -33.32dB -13.08 dB
80,560 MHz 120,840 MHz 1.000 MHz 6.26566 GHz -56,09 dBm -52,93 dB -12,98 dB
120.840 MHz 200,000 MHz 1.000 MHz 6.26686 GHz -56,20 dBm -53.04 dB -13.04 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.09 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,840 MHz 1.000 MHz 6.02362 GHz -50,58 dBm -47.,49 dB -7.49 dB
-120.840 MHz -80.560 MHz 1.000 MHz 6.02754 GHz -48.39 dBm -45.30 dB -6.31 dB
-30.,560 MHz -41.280 MHz 1.000 MHz 6.10366 GHz -36,20 dBm -33,11 dB -13,10 dB
-41.280 MHz -40.280 MHz 1.000 MHz 6.10374 GHz -36.60 dBm -33.51dB -13.91 dB
40,280 MHz 41.280 MHz 1.000 MHz 6.18626 GHz -36,58 dBm -33.49 dB -13.89 dB
41.280 MHz 80.560 MHz 1.000 MHz 6.18634 GHz -36.47 dBm -33.37 dB -13.36 dB
80,560 MHz 120,840 MHz 1.000 MHz 5,26070 GHz -52,81 dBm -49,72 dB -11.25 dB
120.840 MHz 200,000 MHz 1.000 MHz 6.26742 GHz -54.75 dBm -51.66 dB -11.66 dB
I I T
Date: 5.MAR.2025 23:49:43
11AX80MIMO_Ant6_6385
Spectrum | |:%l|
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Spectrum Emission Mask Standard: None
Peak Power -4.17 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,720 MHz 1.000 MHz 6.26322 GHz -49,91 dBm -45.74 dB -5.74 dB
-120.720 MHz -80.480 MHz 1.000 MHz 6.26742 GHz -48.66 dBm -44.49 dB -5.43 dB
-30,480 MHz -41,240 MHz 1.000 MHz 6.34354 GHz -34.46 dBm -30,29 dB -10.25 dB
-41.240 MHz -40.240 MHz 1.000 MHz 6.34378 GHz -35.31 dBm -31.14 dB -11.54 dB
40,240 MHz 41.240 MHz 1.000 MHz 6.42622 GHz -36,72 dBm -32,55 dB -12,95 dB
41.240 MHz 80.480 MHz 1.000 MHz 6.42646 GHz -36.24 dBm -32.07 dB -12.03 dB
80,480 MHz 120,720 MHz 1.000 MHz 6.50558 GHz -55,11 dBm -50,95 dB -10.99 dB
120.720 MHz 200,000 MHz 1.000 MHz 6.50698 GHz -55,15 dBm -50,98 dB -10.98 dB
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Spectrum Emission Mask

Standard: None

Peak Power -3.32 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,200 MHz 1.000 MHz 6.26282 GHz -45,96 dBm -42.,64 dB -2.64 dB
-121.200 MHz -80.800 MHz 1.000 MHz 6.26830 GHz -44.97 dBm -41.66 dB -2.99 dB
-30,800 MHz -41.400 MHz 1.000 MHz 6.31230 GHz -39,23 dBm -35,91 dB -9.56 dB
-41.400 MHz -40.400 MHz 1.000 MHz 6.34362 GHz -34.26 dBm -30.94 dB -11.34 dB
40,400 MHz 41,400 MHz 1.000 MHz 6.42638 GHz -36.65 dBm -33,33 dB -13.73 dB
41.400 MHz 80.800 MHz 1.000 MHz 6.42778 GHz -36.31 dBm -32.99 dB -12.71 dB
80,800 MHz 121,200 MHz 1.000 MHz 5,50378 GHz -49,66 dBm -46,35 dB -7.07 dB
121.200 MHz 200,000 MHz 1.000 MHz 6.50862 GHz -50.34 dBm -47.02 dB -7.02 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.65dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -135,060 MHz 1.000 MHz 6.32964 GHz -48,85 dBm -45,20 dB -5.20 dB
-135.060 MHz -00.040 MHz 1.000 MHz 6.33300 GHz -48.28 dBm -44.63 dB -5.44 dB
-90,040 MHz -46,020 MHz 1.000 MHz 5,37970 GHz -40,46 dBm -36.81 dB -9.68 dB
-46.020 MHz -45,020 MHz 1.000 MHz 6.41900 GHz -36.05 dBm -32.40 dB -12.80 dB
45,020 MHz 46,020 MHz 1.000 MHz 6.51100 GHz -36,86 dBm -33.21 dB -13.61 dB
46.020 MHz 90.040 MHz 1.000 MHz 6.55298 GHz -42.90 dBm -39.25 dB -11.63 dB
90,040 MHz 135,060 MHz 1.000 MHz 6.59996 GHz -53,49 dBm -49.84 dB -9.87 dB
135.060 MHz 200,000 MHz 1.000 MHz 6.60080 GHz -53,55 dBm -49,90 dB -9.90 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.90 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency Power Abs | PowerRel | ALimit |
-200,000 MHz -120,660 MHz 1.000 MHz 6.34220 GHz -50.07 dBm -47.17 dB -7.17 dB
-120.660 MHz -80.440 MHz 1.000 MHz 6.34748 GHz -48.63 dBm -45.73 dB -6.67 dB
-30.,440 MHz -41.220 MHz 1.000 MHz 6.42356 GHz -36,21 dBm -33,31dB -13.27 dB
-41.220 MHz -40.220 MHz 1.000 MHz ©6.42380 GHz -36.72 dBm -33.82dB -14.22 dB
40,220 MHz 41,220 MHz 1.000 MHz 6.50620 GHz -38,11 dBm -35.21 dB -15.61 dB
41.220 MHz 80.440 MHz 1.000 MHz 6.50628 GHz -37.99 dBm -35.09 dB -15.08 dB
80,440 MHz 120,660 MHz 1.000 MHz 6.58512 GHz -53,32 dBm -50,42 dB -10.58 dB
120.660 MHz 200,000 MHz 1.000 MHz 6.58692 GHz -53.43 dBm -50.53 dB -10.53 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.56 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,080 MHz 1.000 MHz 6.42214 GHz -47,31 dBm -43,75 dB -3.75dB
-121.080 MHz -80.720 MHz 1.000 MHz 6.42710 GHz -46.61 dBm -43.05 dB -3.99 dB
-30.,720 MHz -41,360 MHz 1.000 MHz 6.48854 GHz -35.65 dBm -32,09 dB -9.02 dB
-41.360 MHz -40.360 MHz 1.000 MHz 6.50366 GHz -33.30 dBm -29.74 dB -10.14 dB
40,360 MHz 41,360 MHz 1.000 MHz 6.58634 GHz -34,25 dBm -30,69 dB -11.09 dB
41.360 MHz 80.720 MHz 1.000 MHz 6.62202 GHz -39.77 dBm -36.21dB -8.96 dB
80,720 MHz 121,080 MHz 1.000 MHz 5.64142 GHz -42,85 dBm -39,29 dB -6.62 dB
121.080 MHz 200,000 MHz 1.000 MHz 6.66862 GHz -51,15 dBm -47.,59 dB -7.59 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.96 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,780 MHz 1.000 MHz 5,42372 GHz -47.27 dBm -44,31 dB -4.31dB
-120.780 MHz -80.520 MHz 1.000 MHz 6.42732 GHz -45.64 dBm -42.68 dB -3.60 dB
-30.,520 MHz -41.260 MHz 1.000 MHz 6.46762 GHz -41,16 dBm -38,20 dB -10.84 dB
-41.260 MHz -40.260 MHz 1.000 MHz 6.50376 GHz -34.19 dBm -31.23dB -11.63 dB
40,260 MHz 41.260 MHz 1.000 MHz 6.58624 GHz -35,05 dBm -32,09 dB -12.49 dB
41.260 MHz 80.520 MHz 1.000 MHz 6.62546 GHz -42.39 dBm -39.43 dB -11.44 dB
80,520 MHz 120,780 MHz 1.000 MHz 6.66096 GHz -47.,48 dBm -44,52 dB -5.96 dB
120.780 MHz 200,000 MHz 1.000 MHz 6.66620 GHz -49.14 dBm -46.17 dB -6.17 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.61 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,080 MHz 1.000 MHz 6.50106 GHz -48,46 dBm -44.,85 dB -4.85 dB
-121.080 MHz -80.720 MHz 1.000 MHz 6.50682 GHz -47.47 dBm -43.86 dB -4.72 dB
-30.,720 MHz -41,360 MHz 1.000 MHz 6.55206 GHz -38,73 dBm -35,12 dB -8.70 dB
-41.360 MHz -40.360 MHz 1.000 MHz 6.58366 GHz -33.01 dBm -29.41 dB -2.81dB
40,360 MHz 41,360 MHz 1.000 MHz 6.66634 GHz -33,59 dBm -29,99 dB -10.39 dB
41.360 MHz 80.720 MHz 1.000 MHz 6.70198 GHz -39.52 dBm -35.92dB -8.68 dB
80,720 MHz 121,080 MHz 1.000 MHz 6.72118 GHz -43,54 dBm -39.94 dB -7.34 dB
121.080 MHz 200,000 MHz 1.000 MHz 6.74662 GHz -53,31 dBm -49,71 dB -9.71 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.71 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,540 MHz 1.000 MHz 6.50356 GHz -46,18 dBm -43,47 dB -3.47 dB
-120.540 MHz -80.360 MHz 1.000 MHz 6.50804 GHz -45.20 dBm -42.49 dB -3.56 dB
-30,360 MHz -41,180 MHz 1.000 MHz 6.54722 GHz -41,25 dBm -38.54 dB -11.07 dB
-41.180 MHz -40.180 MHz 1.000 MHz 6.58384 GHz -34.35 dBm -31.65 dB -12.05 dB
40,180 MHz 41,180 MHz 1.000 MHz 6.66616 GHz -35,63 dBm -32,93 dB -13.33 dB
41.180 MHz 80.360 MHz 1.000 MHz 6.66624 GHz -35.07 dBm -32.36 dB -12.35 dB
80,360 MHz 120,540 MHz 1.000 MHz 6.74356 GHz -50,26 dBm -47.,56 dB -8.15dB
120.540 MHz 200,000 MHz 1.000 MHz 6.74676 GHz -50.70 dBm -47.99 dB -7.99 dB
I ] QAR
Date: 6.MAR.2025 00:00:53

11AX80MIMO_Ant6_6705

Date: 6.MAR.2025 00:04:1

[t)

Spectrum | |:%l|
Ref Level 5.71 dém Offset 15.71 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 CIBHmit ¢Gheck PASS
P<200
-10 dBm
-20 dBm
-30 dBm
~40 dBm M-M M\
50 d ]
60 dBm -
-70 dBm
-80 dBm
-390 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.43 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,900 MHz 1.000 MHz 6.58180 GHz -45,16 dBm -41,73 dB -1.73dB
-120.900 MHz -80.600 MHz 1.000 MHz 6.58692 GHz -44.03 dBm -40.61 dB -1.45dB
-30.600 MHz -41,300 MHz 1.000 MHz 6.63010 GHz -35,58 dBm -32,15 dB -5.31dB
-41.300 MHz -40,300 MHz 1.000 MHz 6.66372 GHz -32.27 dBm -28.84 dB -9.24 dB
40,300 MHz 41,300 MHz 1.000 MHz 6.74628 GHz -32,82 dBm -29,40 dB -9.80 dB
41.300 MHz 80.600 MHz 1.000 MHz 6.78370 GHz -37.37 dBm -33.94 dB -6.33 dB
80,600 MHz 120,900 MHz 1.000 MHz 6.80095 GHz -39,75 dBm -36,32 dB -3.75dB
120,900 MHz 200,000 MHz 1.000 MHz 6.83012 GHz -50,82 dBm -47,39 dB -7.39 dB
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11AX80MIMO_Ant7_6705

Spectrum | |u%1|
Ref Level 5.89 dBm Offset 15.89 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.28 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,600 MHz 1.000 MHz 6.58362 GHz -46,66 dBm -43,38 dB -3.38 dB
-120.600 MHz -80.400 MHz 1.000 MHz 6.58714 GHz -44.31 dBm -41.03 dB -1.85dB
-30,400 MHz -41.200 MHz 1.000 MHz 6.62734 GHz -40,38 dBm -37,10 dB -9.66 dB
-41.200 MHz -40.200 MHz 1.000 MHz 6.66382 GHz -35.34 dBm -32.06 dB -12.46 dB
40,200 MHz 41.200 MHz 1.000 MHz 6.74618 GHz -35.87 dBm -32,59 dB -12,99 dB
41.200 MHz 80.400 MHz 1.000 MHz 6.78110 GHz -40.33 dBm -37.05 dB -2.93 dB
80,400 MHz 120,600 MHz 1.000 MHz 6.80950 GHz -43,87 dBm -40,59 dB -5.40 dB
120.600 MHz 200,000 MHz 1.000 MHz 6.82646 GHz -49.86 dBm -46.58 db -6.58 dB
1 I T
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Spectrum | |:%l|
Ref Level 6.23 dBm Offset 16.23 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.97 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -122,400 MHz 1.000 MHz 6.66130 GHz -46,18 dBm -42,21 dB -2.21dB
-122.400 MHz -81.600 MHz 1.000 MHz 6.66290 GHz -45.62 dBm -41.65 dB -1.74 dB
-31.600 MHz -41,800 MHz 1.000 MHz 6.70838 GHz -38,99 dBm -35,02 dB -8.02 dB
-41.800 MHz -40.800 MHz 1.000 MHz 6.74322 GHz -34.61 dBm -30.64 dB -11.04 dB
40,800 MHz 41,800 MHz 1.000 MHz 5.82678 GHz -37.01 dBm -33.04 dB -13.44 dB
41.800 MHz 81.600 MHz 1.000 MHz ©6.86086 GHz -40.57 dBm -36.60 dB -8.76 dB
81,600 MHz 122,400 MHz 1.000 MHz 5,88142 GHz -43,67 dBm -39,70 dB -7.34 dB
122.400 MHz 200,000 MHz 1.000 MHz 6.90790 GHz 51,75 dBm -47.,78 dB -7.78 dB
—
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11AX80MIMO_Ant7_6785

Spectrum | |u%1|
Ref Level 6.34 dBm  Offset 16.34 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.18 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,320 MHz 1.000 MHz 6.65998 GHz -46,52 dBm -42,33 dB -2.33dB
-121.320 MHz -80.880 MHz 1.000 MHz 6.66730 GHz -44.03 dBm -39.84 dB -0.92 dB
-30,880 MHz -41,440 MHz 1.000 MHz 6.70422 GHz -40,98 dBm -36,79 dB -8.81dB
-41.440 MHz -40.440 MHz 1.000 MHz 6.74358 GHz -34.40 dBm -30.22 dB -10.62 dB
40,440 MHz 41.440 MHz 1.000 MHz 5.82642 GHz -35,35 dBm -31.17 dB -11,57 dB
41.440 MHz 80.880 MHz 1.000 MHz 6.83694 GHz -37.75 dBm -33.56 dB -11.43 dB
80,880 MHz 121,320 MHz 1.000 MHz 6.88990 GHz -45,83 dBm -41,65 dB -5.52 dB
121.320 MHz 200,000 MHz 1.000 MHz 6.90710 GHz -51.95 dBm -47.77 db -7.77 dB
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Spectrum | |:%l|
Ref Level 6.48 dBm Offset 16.48 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.32 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -121,080 MHz 1.000 MHz 6.74322 GHz -45,90 dBm -41,59 dB -1.59 dB
-121.080 MHz -80.720 MHz 1.000 MHz 6.74646 GHz -45.05 dBm -40.73 dB -1.49 dB
-30.,720 MHz -41,360 MHz 1.000 MHz 6.78802 GHz -39,73 dBm -35.41 dB -8.17 dB
-41.360 MHz -40.360 MHz 1.000 MHz 6.82366 GHz -34.67 dBm -30.35 dB -10.75 dB
40,360 MHz 41,360 MHz 1.000 MHz 6.90634 GHz -36,16 dBm -31.85 dB -12.25 dB
41.360 MHz 80.720 MHz 1.000 MHz 6.93954 GHz -41.21 dBm -36.89 dB -10.15 dB
80,720 MHz 121,080 MHz 1.000 MHz 6.96106 GHz -43,67 dBm -39,35 dB -6.79 dB
121.080 MHz 200,000 MHz 1.000 MHz 6.98618 GHz -51.97 dBm -47 .66 dB -7.66 dB
Y
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11AX80MIMO_Ant7_6865

Spectrum | |u%1|
Ref Level 6.61 dBm Offset 16.61 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -2.71 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -120,840 MHz 1.000 MHz 6.74394 GHz -47.,82 dBm -45,11 dB 5.11dB
-120.840 MHz -80.560 MHz 1.000 MHz 6.74750 GHz -46.37 dBm -43.66 dB -4.65 dB
-30.,560 MHz -41.280 MHz 1.000 MHz 6.78786 GHz -41,59 dBm -38.88 dB -11,57 dB
-41.280 MHz -40.280 MHz 1.000 MHz 6.82374 GHz -34.65 dBm -31.94 dB -12.34 dB
40,280 MHz 41.280 MHz 1.000 MHz 6.90626 GHz -37.84 dBm -35,13 dB -15.53 dB
41.280 MHz 80.560 MHz 1.000 MHz 6.94082 GHz -43.23 dBm -40.52 dB -13.48 dB
80,560 MHz 120,840 MHz 1.000 MHz 5,96074 GHz -44.,45 dBm -41.74 dB -9.21de
120.840 MHz 200,000 MHz 1.000 MHz 6.98646 GHz -52.68 dBm -49.97 db -9.97 dB
I I T
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Spectrum | |:%l|

Ref Level 6.28 dBm Offset 16.28 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.54 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -159,060 MHz 1.000 MHz 5.77972 GHz -48,56 dBm -44,02 dB -4.02 dB
-159.060 MHz -106.040 MHz 1.000 MHz 6.78956 GHz -47.57 dBm -43.03 dB -3.85 dB
-106,040 MHz -54.,020 MHz 1.000 MHz 5,88748 GHz -31,88 dBm -27,33 dB -6.79 dB
-54.020 MHz -53.020 MHz 1.000 MHz 6.89100 GHz -32.92 dBm -28.38 dB -8.78 dB
53.020 MHz 54,020 MHz 1.000 MHz 6.99900 GHz -34.63 dBm -30,08 dB -10.48 dB
54.020 MHz 106.040 MHz 1.000 MHz 7.00956 GHz -34.93 dBm -30.39 dB -8.76 dB
106.040 MHz 159,060 MHz 1.000 MHz 7.10308 GHz -55,98 dBm 51,43 dB -11.66 dB
159.060 MHz 200,000 MHz 1.000 MHz 7.10492 GHz -56,58 dBm -52.04 dB -12,04 dB
—
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11AX80MIMO_Ant7_6945

Spectrum |
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Spectrum Emission Mask Standard: None

Peak Power -2.27 dBm RBW 1.000 MHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-200,000 MHz -134.280 MHz 1.000 MHz 6.80994 GHz -44,92 dBm -42,65 dB -2.65 dB

-134.280 MHz -89.520 MHz 1.000 MHz 6.81106 GHz -44.77 dBm -42.50 dB -2.59 dB

-39.520 MHz -45,760 MHz 1.000 MHz 6.85654 GHz -38.04 dBm -35.77 dB -7.97 dB

-45.760 MHz -44.760 MHz 1.000 MHz 6.89926 GHz -34.41 dBm -32.14 dB -12.54 dB

44,760 MHz 45,760 MHz 1.000 MHz 5,99074 GHz -33.61 dBm -31,35 dB -11.75 dB

45.760 MHz 89.520 MHz 1.000 MHz 7.03242 GHz -37.32 dBm -35.06 dB -7.44 dB

89,520 MHz 134,280 MHz 1.000 MHz 7.04054 GHz -37.68 dBm -35,42 dB -5.80 dB

1234.280 MHz 200,000 MHz 1.000 MHz 7.07938 GHz -52.35 dBm -50.09 dB -10.09 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.65dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -144.680 MHz 1.000 MHz 6.82586 GHz -51,25 dBm -46,60 dB -9.57 dB
-144.680 MHz -73.340 MHz 1.000 MHz 6.95096 GHz -32.07 dBm -27.42 dB -7.34 dB
-73.340 MHz -72,340 MHz 1.000 MHz 6.95168 GHz -32,66 dBm -28.01 dB -8.41 dB
72,340 MHz 73.340 MHz 1.000 MHz 7.09832 GHz -34.62 dBm -29.97 dB -10.37 dB
73,340 MHz 144,680 MHz 1.000 MHz 7.09928 GHz -33,89 dBm -29.24 dB 9,13 dB
144,680 MHz 200,000 MHz 1.000 MHz 7.21686 GHz -57.67 dBm -53,02 dB -17.19 dB
—
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11AX80MIMO_Ant7_7025
Spectrum | |I:%1|
Ref Level 6.29 dBm Offset 16.29 dB Mode Auto Sweep
Count 100/100
@1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.19 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -123,480 MHz 1.000 MHz 6.90134 GHz -45,80 dBm -42,61 dB -2.61dB
-123.480 MHz -82.320 MHz 1.000 MHz 6.90274 GHz -45.54 dBm -42.36 dB -2.71dB
-32,320 MHz -42,160 MHz 1.000 MHz 6.94766 GHz -37.05 dBm -33.86 dB -6.85 dB
-42.160 MHz -41,160 MHz 1.000 MHz 6.98286 GHz -34.36 dBm -31.18 dB -11.58 dB
41,160 MHz 42,160 MHz 1.000 MHz 7.06714 GHz -35,96 dBm -32,78 dB -13.18 dB
42.160 MHz 82.320 MHz 1.000 MHz 7.10718 GHz -40.93 dBm -37.74 dB -8.77 dB
82,320 MHz 123,480 MHz 1.000 MHz 7.12070 GHz -41,35 dBm -38.17 dB -6.26 dB
123.480 MHz 200,000 MHz 1.000 MHz 7.15002 GHz -53.20 dBm -50.01 dB -10.01 dB
i ] 2
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< Partial RU>

Maximum conducted output power

Test Result
Test Antenna|Freq(MHz) Ru Ru | Set C;:vcgfl (IZD uctl):a FaDcct:or Result) Gain | EIRP f:rii Verdict
Mode q Size |Index|Power y [dBm] | [dBi] |[dBm]

[dBm] | [%] |[dBm] [dBm]

26Tone | RUO 1 1.29 |96.19| 0.17 | 1.46 |-7.30|-5.84 [<24.00| PASS

Ant6 5955 52Tone |RU37| 4 4.14 (96.19| 0.17 | 4.31 |-7.30|-2.99 |<24.00| PASS

106Tone |[RUS3| 7.5 7.41 |96.19| 0.17 | 7.58 |-7.30| 0.28 [<24.00| PASS

26Tone | RUO 1 0.76 [95.24| 0.21 | 0.97 |-7.60|-6.63 |<24.00| PASS

Ant7 5955 52Tone |RU37| 4 3.72 ]95.24| 0.21 | 3.93 |-7.60|-3.67 |<24.00| PASS

106Tone |[RUS3| 7.5 7.24 195.24| 0.21 | 7.45 |-7.60|-0.15 |<24.00| PASS

26Tone | RUO | --- --- - --- 4.23 |-7.30| -3.07 [=24.00| PASS
total 5955 52Tone |RU37| --- --- --- --- 7.13 |-7.30|-0.17 |<24.00| PASS
106Tone |[RU53| --- --- - --- 110.53 |-7.30| 3.23 |=24.00| PASS

26Tone | RUO | 2.5 2.26 [96.19| 0.17 | 2.43 |-8.00|-5.57 |<24.00| PASS

Ant6 6435 52Tone |RU37| 5.5 541 (96.19| 0.17 | 5.58 |-8.00|-2.42 |<24.00| PASS

106Tone |[RUS3| 8.5 8.59 [96.19| 0.17 | 8.76 [-8.00| 0.76 |<24.00| PASS

26Tone | RUO | 2.5 1.86 |95.24| 0.21 | 2.07 |-8.00|-5.93 |<24.00| PASS

Ant7 6435 52Tone |RU37| 5.5 499 |(95.24| 0.21 | 5.20 |-8.00|-2.80 |<24.00| PASS

106Tone |[RUS3| 8.5 7.76 |95.24| 0.21 | 7.97 |-8.00|-0.03 [=24.00| PASS

26Tone | RUO - - - - 5.26 |-8.00(-2.74 [<24.00| PASS
total 6435 52Tone |RU37| --- --- --- --- 8.40 [-8.00| 0.40 [<24.00| PASS
106Tone |[RUS3| --- - - - 11.39 |-8.00| 3.39 [=24.00| PASS
11AX20MIMO
26Tone | RUO 1 0.57 |96.19| 0.17 | 0.74 |-7.50| -6.76 |<24.00| PASS
Ant6 6535 52Tone |RU37 4 3.68 |96.19| 0.17 | 3.85 |-7.50|-3.65 [<24.00| PASS
106Tone |[RU53 7 6.71 [96.19| 0.17 | 6.88 |-7.50|-0.62 |<24.00| PASS
26Tone | RUO 1 1.92 |95.24| 0.21 | 2.13 |-7.60|-5.47 |{<24.00| PASS
Ant7 6535 52Tone |RU37 4 4.81 |95.24| 0.21 | 5.02 |-7.60|-2.58 |<24.00| PASS
106Tone [RU53 7 7.55 [95.24| 0.21 | 7.76 |-7.60| 0.16 {<24.00| PASS
26Tone | RUO --- --- -—- --- 4.50 [-7.50|-3.00 [£24.00| PASS
total 6535 52Tone |RU37| --- - - - 7.48 |-7.50|-0.02 |<24.00| PASS
106Tone [RU53| --- --- -—- --- 110.35|-7.50| 2.85 |<24.00| PASS
26Tone | RU8 3 3.16 |96.19| 0.17 | 3.33 |-7.80| -4.47 |<24.00| PASS
Ant6 7095 52Tone |RU40 6 6.06 [96.19| 0.17 | 6.23 |-7.80|-1.57 |<24.00| PASS
106Tone |[RUS4| 9 9.27 [96.19| 0.17 | 9.44 |-7.80| 1.64 |<24.00| PASS
26Tone | RU8 3 4.35 |95.24| 0.21 | 4.56 [-8.00|-3.44 |<24.00| PASS
Ant7 7095 52Tone |RU40 6 6.91 [95.24| 0.21 | 7.12 |-8.00|-0.88 |<24.00| PASS
106Tone |[RUS4| 9 9.94 [95.24| 0.21 |10.15|-8.00| 2.15 |<24.00| PASS
26Tone | RU8 --- --- -—- --- 7.00 |-7.80|-0.80 |<24.00| PASS
total 7095 52Tone |RU40| --- - - - 9.71 |-7.80| 1.91 |<24.00| PASS
106Tone |[RU54| --- --- --- --- 112.82 (-7.80| 5.02 |<24.00| PASS
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Maximum power spectral density

Test Result

Test Ru Ru Result : EIRP Limit :
Mode Antenna | FredMHz) | 0 | jndex | [aBmmHz] | C2" | [dBmMHZ] | [dBmimMHZ) | VeIt
26Tone | RUO | -097 | -730 | -8.27 <100 | PASS

Ant6 5055 | 52Tone | RU37 | 115 | -7.30 | -8.45 <100 | PASS
106Tone | RUS3 | 109 | -7.30 | -8.39 <100 | PASS

26Tone | RUO | -1.68 | -7.60 | -9.28 <100 | PASS

Ant7 5055 | 52Tone | RU37 | -154 | -7.60 | -9.14 <100 | PASS
106Tone | RUS3 | 132 | -7.60 | -8.92 <100 | PASS

26Tone | RUO 170 | -444 | 274 <100 | PASS

otal 5055 | 52Tone | RU37 | 1.67 | -444 | -2.77 <100 | PASS
106Tone | RUS3 | 181 | -4.44 | 263 <100 | PASS

26Tone | RUO | -041 | -8.00 | -8.41 <100 | PASS

Ant6 6435 | 52Tone | RU37 | 025 | -800| -8.25 <100 | PASS
106Tone | RUS3 | -0.43 | -8.00 | -8.43 <100 | PASS

26Tone | RUO | -090 | -8.00| -8.90 <100 | PASS

Ant7 6435 | 52Tone | RU37 | 069 | -8.00| -8.69 <100 | PASS
106Tone | RUS3 | -1.05 | -8.00 | -9.05 <100 | PASS

26Tone | RUO 236 | -499 | -2.63 <100 | PASS

otal 6435 | 52Tone | RU37 | 255 | -499 | -2.44 <100 | PASS
106Tone | RUS3 | 228 | -499 | 271 <100 | PASS

11AX20MIMO

26Tone | RUO | -1.77 | -750 | -9.27 <100 | PASS

Ant6 6535 | 52Tone | RU37 | -164 | 750 | -9.14 <100 | PASS
106Tone | RUS3 | -1.84 | -750 | -9.34 <100 | PASS

26Tone | RUO | -067 | -7.60 | -8.27 <100 | PASS

Ant7 6535 | 52Tone | RU37 | -057 | -7.60 | -817 <100 | PASS
106Tone | RUS3 | 078 | -7.60 | -8.38 <100 | PASS

26Tone | RUO 183 | -454 | 271 <100 | PASS

total 6535 | 52Tone | RU37 | 1.94 | -454 | -2.60 <100 | PASS
106Tone | RUS3 | 173 | -454 | 281 <100 | PASS

26Tone | RUS | -1.25 | -7.80 | -9.05 <100 | PASS

Ant6 7005 | 52Tone | RU40 | 111 | -780 | -891 <100 | PASS
106Tone | RUS4 | 121 | -7.80 | -9.01 <100 | PASS

26Tone | RUS 028 | -800| 772 <100 | PASS

Ant7 7005 | 52Tone | RU40 | -014 | -800| -8.14 <100 | PASS
106Tone | RUS4 | 038 | 8.00 | -8.38 <100 | PASS

26Tone | RUS 259 | -489 | 230 <100 | PASS

total 7005 | 52Tone | RU40 | 241 | -489 | -2.48 <100 | PASS
106Tone | RUS4 | 224 | -489 | -2.65 <100 | PASS

Note: 1.The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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